




























































Sr.

No

.

Name 

of the 

River 

River 

Stretchs 

Length 

in Km

Priority 

CPCB 

Report 

2018

Priority 

CPCB Jan 

to Dec 2020

Cities/Towns
Type of 

Local Body

Major 

Drains

Sewage 

Generati

on 

(MLD)

Sewage 

Treatme

nt 

Capacity  

(MLD)

Gap in 

Treatme

nt 

Capacity 

(MLD)

Actual 

Treatme

nt (MLD)

Gap in 

Treatmen

t (MLD)

Capacity 

of 

Propose

d STP 

(MLD)

Stage of Proposed STP Stage of Under construction STP 

Timeline for 

completion of

STPs for 

current 

requirement.

Timeline 

for 

completio

n of

STPs for 

future 

need.

ULB wise information of 

drainage network 

1 504 IV
Tryambakeshwar 
[...]
assistance to villages in next three years to 

comply with waste management.

Kalyan3 Kalyan

MPC Board will provide financial & technical 

assistance to villages in next three years to 

comply with waste management.

Kalyan3 Kalyan

1) Inlet water supply for Shahda  City is less than 

135 LPCD so STP is not proposed for Shahada  

Municipal Council. FSTP is approved for Shahda 

Municipal Council of capacity 10 KLD (0.01 MLD)    

and now in operation                                   

2)Technology used for FSTP- Sludge Drying Bed

Dhule Nashik



Remarks SRO RO

River wise Gap Analysis in Sewage Generation & Treatment   

Process for purchase of land not yet completed. 

STP project will be started after availability of this 

land and after acquiring required funds from the 

government. 

Dhule Nashik

1 Nos of STPs with Capacity (32 MLD)  

have been proposed.

The Latur Corporation provided water twice 

in a Week.

River Manjra is 7 km away from Latur city, 

except monsoon water never meet to the 

river, it is being used by the farmers.

Latur Aurangabad

Temprory measures by means of bleeching 

powder dosing manually and traditional 

Phytoremidation. 

Kolhapur Kolhapur

Ichalkaranji MCs have proposed 01 STP 

with capacity 20 MLD.
Kolhapur Kolhapur

Kolhapur Kolhapur

Proposed sewerage network of 147.56 Km, will be 

completed by Jul-22 AMRUT Budget 163Cr. 

Approved fund allocated Funding details- 

GOI-65.76 Cr, 

GoM 32.88 Cr. & 

ULB/MC-32.88 Cr.

Total 131.62Cr.

Amrut Mission implimentation Agency maharshtra 

Jeevan pradhikaran Dhule.

Dhule Nashik



Remarks SRO RO

River wise Gap Analysis in Sewage Generation & Treatment   

 Mahad Municipal council vide letter dtd. 

10.3.2021 has informed that detail project 

report is pending with Maharashtra Jiven 

Pradhikaran, Thane 

Mahad Raigad

Kalyan3 Kalyan

Kalyan3 Kalyan

Kalyan3 Kalyan

Kalyan3 Kalyan

Kalyan3 Kalyan

Kalyan3 Kalyan

Kalyan3 Kalyan

Kalyan3 Kalyan

Ulhasnagar MC has total 04 STPS with 

capacity of 74.96 MLD.

1 STP - 20.7 MLD In Operation

2 STP - 15 MLD- In Operation 

3 STP- 31.26 MLD-In Operation

4 STP-8 MLD-In Operation  

Kalyan2 Kalyan

---

Kalyan-2 Kalyan

The generated sewage is being soaked in to 

soakpits provided by indivisual residents of 

village due to which sewage is not leading 

to Tansa River



Remarks SRO RO

River wise Gap Analysis in Sewage Generation & Treatment   

likely date of completion : As Per work Order 

March 2021 ( Extended upto Dec-2021 )

technology : SBR.                                                  

Note: As Per Government Order this Sewerage 

Project Handover to Maharashtra Jeevan 

Prathikaran (MJP) as an Implementing 

Kalyan-2 Kalyan

Kalyan3 Kalyan

Kalyan3 Kalyan

Kalyan3 Kalyan

Kalyan3 Kalyan

Chiplun Kolhapur

Chiplun Kolhapur

Chiplun Kolhapur

Chiplun Kolhapur

MPC Board will provide financial & technical 

assistance to villages in next three years to 

comply with waste management.

MPC Board will provide financial & technical

assistance to villages in next three years to 

comply with waste management.                      

MPCB had proposed wetland phytorid 

project at Dalvatne village.

This office had issued letter dtd. 05-01-2022 

to Grampanchayats to submit action plan 

for proposed STP. However, till date reply 

not recieved. 



Sr. 

No. 

Name of the Town 

with no. of STP

Location of the Sewage 

Treatment Plant (STP)

Sewage Treatment Plant (STP) 

Installed Capacity

(MLD) STP wise

Coordinates 

(Latitude & 

Longitude) of 

STP 

Consent 

Status

STP Commissioned 

in (Year)

Status 

(Operational / 

Non-

Operational / 

Under 

Construction)

Present 

capacity/ 

utilization

(MLD)

Technology 

UASB/ASP/OP/SB

R/MBR/FAB etc.)

Use of Treated 

sewage with 

Quantity  

(MLD)

Discharge of 

treated 

sewage 

(Waterbody) 

(MLD)

Present Gaps 

in Sewage 

Management 

(MLD)

Action plan 

for  Gaps in 

Sewage 

Management 

(MLD)

Compliance 

Status 

(Comply  / 

Non-Comply 

/ Partially 

Comply)

Time line 

for 

prposed 

STPs

SRO Jurisdiction

1
Municipal Corporation of 

Greater Mumbai

Colaba WWTF   Nr Afgan Church 

Colaba Mumbai -05

Tel No.22150723

41
LAT:19.24

Long:72.9608

MPCB Consent 

no 

Format1.0/CAC/

UAN  

No.0000105331/

CR-2107000088 

dtd 01/07/2021 

Valid up to 

31.12.2023

2020 Operational 31 SBR NIL 31 NIL NIL In process
In 

process

In 

process

In 

proces

s

Comply SRO Mumbai 1

2
Municipal Corporation of 

Greater Mumbai

LGP WWTF-IPS

89,Dr.A.B. Road Worli Mumbai 18.

Tel No.24933697

757
latitude- 18.99.        

longitude- 72.81

MPCB Consent 

no 

Format1.0/CAC/

UAN  

No.0000105331/

CR-2107000088 

dtd 01/07/2021 

Valid up to 

31.12.2023

1991 Operational 309

Preliminay treatment by 

screening & diffused 

aerated grit chambers. 

Dilution & dispersion 

through marine outfall.

0.8 374.78 NIL NIL In process
In 

process

In 

process

In 

proces

s

Non-

Comply
SRO Mumbai 1

3

Municipal 

Corporation of 

Greater Mumbai

Bhandup WWTF

Off eastern Express Highway Near 

Airoli Bridge Traffic Signal   

Bhandup East 

Tel No. 8286226994

280

Latitude 19º 

04'46.10  N

Lonitud  72º 55' 

54.09 E

MPCB Consent 

no. Format 

1.0/CAC/UAN 

No.000010533

1/CR 

2107000088,  

dtd.01.07.2021

Valid up to 

31/12/2023.

2003 Operational 102.0

Preliminary 

treatment by 

screening & 

diffused aerated 

grit chambers. 

Dilution & 

dispersion through 

marine outfall.

----
Discharge in 

to Vashi Creek
nil nil 7.3 12 20 3 Comply SRO Mumbai 3

4

Municipal 

Corporation of 

Greater Mumbai

Ghatkopar WWTF Off eastern 

Express Highway

Near Pant Nagar Traffic Signal 

Ghatkopar East. 

Tel No. 9082820120

386

Latitude 19º 

08'42.57  N

Lonitud  72º 57' 

45.71 E

MPCB Consent 

no. Format 

1.0/CAC/UAN 

No.000010533

1/CR 

2107000088,  

dtd.01.07.2021

Valid up to 

31/12/2023.

2003 Operational 116.0

Preliminary 

treatment by 

screening & 

diffused aerated 

grit chambers. 

Dilution & 

dispersion through 

marine outfall.

----

22750 M3/D 

send to M/s. 

RCF for 

further 

treatment and 

remaining 

discharge in to 

Vashi Creek.

nil nil 7.4 10 8 2.4 Comply SRO Mumbai 3

5
Municipal Corporation of 

Greater Mumbai

Malad STP

Marve Road, Mith Chawky,  Malad (W), 

Mumbai-95

Tel : 28820860

280
Latitude 19.18º 30 

Lonitud  07.8º 49

MPCB Consent 

no. Format 

1.0/CAC/UAN 

No.000010533

1/CR 

2107000088,  

dtd.01.07.2021

Valid up to 

31/12/2023. 

Operational 204.0

Preliminary 

treatment by 

screening & 

diffused aerated 

grit chambers. 

Dilution & 

dispersion through 

marine outfall.

Treated 

sewage used  

for gardening 

on Gorai 

dumping 

ground

nil nil 7.3 12 8 2.2 Comply SRO Mumbai4 

6
Municipal Corporation of 

Greater Mumbai

Charkop STP 

MHADA, Sector 8 & 9, Kandivali(W),

Mumbai- 400067

Tel : 28681357

6

Latitude 90º 30 

min N

Lonitud  72º 49 

min E

MPCB Consent 

no. Format 

1.0/CAC/UAN 

No.000010533

1/CR 

2107000088,  

dtd.01.07.2021

Valid up to 

31/12/2023. 

2007 Operational 5.0 RMBR ---- nil nil 6.9 10 32 7 Comply SRO Mumbai4 

10
Municipal Corporation of 

Greater Mumbai

Versova STP     J.P. Road Jn.,Link 

Road, Near Apnana Bazar, Andheri 

(W), Mumbai-53 Tel : 26366881

180

Latitude 19.14° N

Longitudes 72.81° 

E

MPCB Consent 

no 

Format1.0/CA

C/UAN  

No.000010533

1/CR-

2107000088 

dtd 01/07/2021 

Valid up to 

31.12.2023

1998 Operational 113
Aerobic & 

Facultative Lagoon
nil

Disposal into 

sea
65 Nil 6.9 10 12 3 Comply SRO  Mumbai 2

Compliance Status (in mg/Lit except pH)

Annexure-II STP  details WPC   August    2023



Sr. 

No. 

Name of the Town 

with no. of STP

Location of the Sewage 

Treatment Plant (STP)

Sewage Treatment Plant (STP) 

Installed Capacity

(MLD) STP wise

Coordinates 

(Latitude & 

Longitude) of 

STP 

Consent 

Status

STP Commissioned 

in (Year)

Status 

(Operational / 

Non-

Operational / 

Under 

Construction)

Present 

capacity/ 

utilization

(MLD)

Technology 

UASB/ASP/OP/SB

R/MBR/FAB etc.)

Use of Treated 

sewage with 

Quantity  

(MLD)

Discharge of 

treated 

sewage 

(Waterbody) 

(MLD)

Present Gaps 

in Sewage 

Management 

(MLD)

Action plan 

for  Gaps in 

Sewage 

Management 

(MLD)

Compliance 

Status 

(Comply  / 

Non-Comply 

/ Partially 

Comply)

Time line 

for 

prposed 

STPs

SRO JurisdictionCompliance Status (in mg/Lit except pH)

Annexure-II STP  details WPC   August    2023

11
Municipal Corporation of 

Greater Mumbai

Influent Pumping Station Bandra, Opp 

Swami Vivekanand Garden, Mahim 

Causway, Mahim (West), Mumbai 

400016.

Tel. No. 24464750

797

Latitude 19.05° N 

Longitudes 72.83° 

E

MPCB Consent 

no 

Format1.0/CA

C/UAN  

No.000010533

1/CR-

2107000088 

dtd 01/07/2021 

Valid up to 

31.12.2023

2003 Operational 572

Preliminary 

treatment by  

screening & 

diffused  aerated 

grit 

chambers.Dilution 

& dispersion 

through marine 

outfall at 3.7 Km 

into Sea

nil
Disposal into 

sea
160 Nil 6.7 68 132 22 Comply SRO  Mumbai 2

17
Thane Municipal 

Corporation
TMC STP Kopri, Thane 120 19.177/72.973 31.12.2021 2012 Operational 60.0 SBR Technology NIL 70 25 25 7.5 10 8 4.0 Comply

18
Thane Municipal 

Corporation
TMC STP Mumbra, Thane 32 19.173/73.028 31.12.2021 2015 Operational 13.0 SBR Technology NIL 12 13 13 7.6 10 48 18.0 Non-comply

19
Thane Municipal 

Corporation
TMC STP Vartak Nagar 0.9 19.208/72.958 31.12.2021 2017 Operational 0.3

Inlet Chamber, 

Equilization Tank, 

Aeration Tank, 

Settling Tank, Filter 

Tank, Sand Filter, 

Carbon Filter, UV 

and Final Tank

0.25 nil 0.75 0.75 7.1 10 16 6.0 Comply

Thane1



Sr. 

No. 

Name of the Town 

with no. of STP

Location of the Sewage 

Treatment Plant (STP)

Sewage Treatment Plant (STP) 

Installed Capacity

(MLD) STP wise

Coordinates 

(Latitude & 

Longitude) of 

STP 

Consent 

Status

STP Commissioned 

in (Year)

Status 

(Operational / 

Non-

Operational / 

Under 

Construction)

Present 

capacity/ 

utilization

(MLD)

Technology 

UASB/ASP/OP/SB

R/MBR/FAB etc.)

Use of Treated 

sewage with 

Quantity  

(MLD)

Discharge of 

treated 

sewage 

(Waterbody) 

(MLD)

Present Gaps 

in Sewage 

Management 

(MLD)

Action plan 

for  Gaps in 

Sewage 

Management 

(MLD)

Compliance 

Status 

(Comply  / 

Non-Comply 

/ Partially 

Comply)

Time line 

for 

prposed 

STPs

SRO JurisdictionCompliance Status (in mg/Lit except pH)

Annexure-II STP  details WPC   August    2023

20
Thane Municipal 

Corporation
Vitava 8.45 19.183/72.991 31.12.2021 2019 Operational 5.0 MBBR Technology NIL 2.5 5 5 8 12 12 5.0 comply

22
Thane Municipal 

Corporation
Everest World, Kolshet 23.06 19.232/72.985 31.12.2021 2019 Operational 8.0 MBBR Technology NIL 5 16 16 7.8 10 12 5.0 Comply

23
Thane Municipal 

Corporation
Lodha 22.02 19.12/72.59 31.12.2021 2019 Operational 16.0 MBBR Technology 5 0 15 15 7.5 9 12 5.0 Comply

24
Thane Municipal 

Corporation
Nagla Bunder 7 19.170/72.564

Consent to 

Establish
NA Opertaional 3.5 SBR Technology NA NA NA NA 7.8 13 16 7 Comply

26
 Mira- Bhaindar Municipal 

Corporation

Bhayander (W) near Garden Court 

Tower
8

Latitude - 

19.295233 & 

Longitude - 

72.854393

Applied for 

Consent to 

Operate 

Jun-17 Operational 8.0 MBBR No Use-0 Creek-8 NIL NIL 7.3 18 90 29  Comply

27
 Mira- Bhaindar Municipal 

Corporation

Golden Nest Road, Bhayander (E) 

Goddev
12

Latitude-

19.300933 & 

Langitude-

72.861209

Applied for 

Consent to 

Operate 

Jan-17 Operational 7.0 MBBR Gardening-0.5 Creek-11.5 NIL NIL 7.3 24 127 55 Comply

28
 Mira- Bhaindar Municipal 

Corporation
Kanakia, Mira Road (E) 17

Latitude-

19.29667 & 

Langitude-

72.876755

Applied for 

Consent to 

Operate 

Mar-14 Operational 10.0 MBBR Gardening-0.5 Creek-16.5 NIL NIL 7.7 14 68 29.7  comply 

29
 Mira- Bhaindar Municipal 

Corporation

Shanti Park - Mira road - 

Sanghavinagar
13

Latitude-

19.277066 & 

Langitude-

72.866181

Applied for 

Consent to 

Operate 

Mar-14 Operational 8.0 MBBR Gardening-0.3 Creek-12.7 NIL NIL 7.5 7 53 15 Comply

30
 Mira- Bhaindar Municipal 

Corporation

Mhada- shanti garden- Mira 

Penkarpadagavthan (Mhada Colony) 
7

Latitude-

19.274139 & 

Langitude-

72.87139

Applied for 

Consent to 

Operate 

Jan-18 Operational 7.0 MBBR Gardening-0.1 Creek-10.9 NIL NIL 7.5 16.7 38 17  Comply

31
 Mira- Bhaindar Municipal 

Corporation

Shanti nagar  Mira road station, Near 

ayappamandir, 
11

Latitude-

19.275489 & 

Langitude-

72.859627

Applied for 

Consent to 

Operate 

Mar-14 Operational 6.0 MBBR Gardening-0.7 Creek-10.3 NIL NIL 7.5 22 132 45 Comply

32
 Mira- Bhaindar 

Municipal Corporation

Near Corporation garden, Kashimira 

road, Reservation No 170
12

Latitude-

19.290598 & 

Langitude-

72.859672

Applied for 

Consent to 

Operate 

NA Opertaional 12 NA NA NA NA NA 7.4 11 42 33      Comply

33
 Mira- Bhaindar Municipal 

Corporation

Ghodbunder- Kashigaon, 

Mashachhapada Bhayander, Survey No. 

233

14

Latitude-

19.288713 & 

Langitude-

72.879549

Applied for 

Consent to 

Operate 

Aug-17 Operational 14.0 MBBR Gardening-0.2 Creek-13.8 NIL NIL 7.7 10.3 74 25 Comply

SRO Thane II

Thane1



Sr. 

No. 

Name of the Town 

with no. of STP

Location of the Sewage 

Treatment Plant (STP)

Sewage Treatment Plant (STP) 

Installed Capacity

(MLD) STP wise

Coordinates 

(Latitude & 

Longitude) of 

STP 

Consent 

Status

STP Commissioned 

in (Year)

Status 

(Operational / 

Non-

Operational / 

Under 

Construction)

Present 

capacity/ 

utilization

(MLD)

Technology 

UASB/ASP/OP/SB

R/MBR/FAB etc.)

Use of Treated 

sewage with 

Quantity  

(MLD)

Discharge of 

treated 

sewage 

(Waterbody) 

(MLD)

Present Gaps 

in Sewage 

Management 

(MLD)

Action plan 

for  Gaps in 

Sewage 

Management 

(MLD)

Compliance 

Status 

(Comply  / 

Non-Comply 

/ Partially 

Comply)

Time line 

for 

prposed 

STPs

SRO JurisdictionCompliance Status (in mg/Lit except pH)

Annexure-II STP  details WPC   August    2023

34
 Mira- Bhaindar Municipal 

Corporation
Jesal park 2

Latitude-

19.290488 & 

Langitude-

72.859634

Valid upto 

31/12/2018 & 

applied for 

renewal 

1990 Operational 2.0 Conventional Gardening-0.1 Creek-1.9 NIL NIL 7.2 50 143 45 comply

35
 Mira- Bhaindar Municipal 

Corporation
Shrushti complex, Mira Road 1.5

Latitude-

19.271064 & 

Langitude-

72.867567

Valid upto 

31/12/2018 & 

applied for 

renewal 

2000 Operational 1.5 Conventional Gardening-0.1 Creek-1.4 NIL NIL 7.5 14 36 16 comply

38
 Vasai-Virar Municipal 

Corporation
Bolinge Village STP - 2, 30

Latitude - 

19°27'5.45"N & 

Longitude - 

72°48'3.34"E

Applied for 

Consent to 

Operate. 

Approved in 

CC meeting 

dtd 

06.02.2020, 

valid upto 

31.01.2021, 

but consent 

copy not 

obtained.

8/1/2017 Operational 30.0 MBBR No Use-0 Creek-19 11

11- Remaining 

Pipeline 

connection 

work is in 

progress and 

will be 

completed 

within 3-4 

months.

7.8 8 27 9  Comply

SRO Thane II



Sr. 

No. 

Name of the Town 

with no. of STP

Location of the Sewage 

Treatment Plant (STP)

Sewage Treatment Plant (STP) 

Installed Capacity

(MLD) STP wise

Coordinates 

(Latitude & 

Longitude) of 

STP 

Consent 

Status

STP Commissioned 

in (Year)

Status 

(Operational / 

Non-

Operational / 

Under 

Construction)

Present 

capacity/ 

utilization

(MLD)

Technology 

UASB/ASP/OP/SB

R/MBR/FAB etc.)

Use of Treated 

sewage with 

Quantity  

(MLD)

Discharge of 

treated 

sewage 

(Waterbody) 

(MLD)

Present Gaps 

in Sewage 

Management 

(MLD)

Action plan 

for  Gaps in 

Sewage 

Management 

(MLD)

Compliance 

Status 

(Comply  / 

Non-Comply 

/ Partially 

Comply)

Time line 

for 

prposed 

STPs

SRO JurisdictionCompliance Status (in mg/Lit except pH)

Annexure-II STP  details WPC   August    2023

44
 Vasai-Virar Municipal 

Corporation
Vasai 11.57

Latitude-

19°19'50.07"N & 

Langitude-

72°48'10.07"E

NA NA Proposed NA MBBR NA NA NA NA NA NA NA NA Mrach 2023